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Non Skid Bumper Roll Stock
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Xsr BEEEHMAEL. BNEBUIEHTEIHVET, MAMDE DM High frlctlgn ccl)efflc.lelnt to make it an excelle.nt abra.swe. No crack
ié 5 T BEREELEUEIELEULERA. THEEEICENTOET, &E or har.d.enlng since it is made of elastic material having excellent
g §§ VER-SUEERDHUE T, EREEATEITC. BEICETT3oLN durability. Excellent on abrasion-resistance. It has shock buffer and shock
+ ‘i% TEFT, damping effects. Peel off the Release Liner to fix.
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v e LB S R, somE .o . ERE . s Measuring instruments / Telecommunication devices / Office
" FRAI B OA B8 RB-RA- TR ERESRS automation appliances / Home appliances / Furniture / Toys /
Medical instruments, etc.
SEMEICH L UIBERESE DR HUIT O CERICFHEZ
PFELLIET, Because it might generate rust on metals, please evaluate it before
use.
MIMMAYRYMNMTOF ST 4 TRBEEZMI LBRICGY 9. % Converted from 3M™Bumpon™Protective Products.
5
oo
%
\IZ 3 % Model No. 908-10 ~ 908-18 | 916-6 ~ 916-16
- % £ Color 26 Black
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73 O—JL Roll Width 114.3mm
B O—JLEE Roll Length 32.9m
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LB Property Test Method Test Result
~E B (V37 A)  Hardness (Shore A) ASTM D 2240 32
;“Z g} ASTM D 1894
>8 RUITZAFILENR  Polyester Plywood 1.9
BIEEIER{REL  Kinetic Coefficient of Friction HAHSA  Glass 14
;l\; g X5 3IVEHR  Melamine Plywood 1.2
b3 74 UJLEM  Acrylic Paint Plate 18
> E UL94HBF (TM-184-916 [Zf&k<)
||\ o HREKE  Flammability Listing UL%4 (Excluding TM-184-916)
g ® FILE No.E116693
2 ASTM C 501
;L D
{3 THEEFEME  Abrasion Resistance 7—/VH18 1kg 2.09/1000 -U(;’fcfa;l’
Tabor 4
%\ " 53R E  Tensile Strength ASTM D 412 (DieA) 82N/ cm” (8.36kgf/cm®)
‘IE g {87} Elongation ASTM D 412 (DieA) 100%
L TSI : : JIS K 6403 (1981) {H/EZE 3.3.1 48 BFRE AT IG W
1z it/5%ME  Stain Resistance Appendix Not observed for 48hours.
g2 = . ) JIS K 6403 (1981) f/E& 3.3.2 48 B rAT S S0
1 5% SFBATHE  Stain Transfer Resistance Appendix Not observed for 48hours.
7 "
|
" OIS
18 H52_Glass BHIC kg5 | HEERA SR 24, 35E
Te S5 ULBIE  Actyiic Resin 17(173) B 300mny 5 OEE THBIHHICE | E RS L EDRE LR
. = — . =) 2 o | -
£3 SEERYIFL Y High Density Polyetyrene 13(1.33) TEL om'” iU BE
% RUZFLY Polystyrene 19(1.94) @ Test Method
ABS ’ After 24 hours leaving 25mm square cut TM-184 onto the
RYZFAELY  Polypropylene 16 (1.63) test plate surface pressed by 2kg roller with one round
RUA—RFAN  Polycarbonate 17(1.73) trip, the peeling off strength toward shear direction was

measured with speed of 300mm/min and the value was
converted into unit of cm 2.
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#E Material 4L Finish
RUgL&>TA+—Ls  Polyurethane Foam 2 Black

sia1snlpy [oAe] Buluolyisod
8 sJ8)snpy [oneT]
TERTH - 7NN AN

5
®0

o
X
3 Yy
= a{
;’o .
Q8
g M
\UAN on

YanVarVa oA
\NANPAN
JanYALY4RYaAYd L w5
NANANANAN 2
JAAVALYARYARVALYAAY4 2=
NNANPANPANPANVANAN -7
TAAVAAYARVALVAAYARVAAYS g/—\
NZANPANVANPANPANAUAN o
OODDDDDDDA g\
\NPANPANVANPANDANDANDANPAN oY
E MEBERIILAYTH—A e¥
m[ ﬂ (‘/ Base : High density polyurethane foam @~
| BEMEER: 7IULR

b }/ Pressure sensitive adhesive : Acrylic £

T FUBEAR  PET E

RS ER Release Paper : PET 5
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MTERFEMIES—MRICHYREN, HEZNTEHYEY .  Standard products are packed in the form of small sheets.
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Model No. Net Weight (g) "
TM-184-908-10 10 03 o0
TM-184-908-12 12 04 5 1
TM-184-908-14 14 0 06 - H
TM-184-908-15 15 ' ' =
TM-184-908-16 16 08 |
TM-184-908-18 18 1 s
TM-184-916-6 6
TM-184-916-8 8 0.1
TM-184-916-10 10 oz
TM-184-916-12 12 16 0.2 30
TM-184-916-13 135 0 o fe
TM-184-916-15 15 '
TM-184-916-16 16 0.4
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